
GRANT APPLICATION SUMMARY SHEET

Grant Name:

Department:

Major upgrades at the Dry Creek Water Reclamation Facility includes construction of a new 

headworks, new Biosolids Facility, other residuals management improvements, odor control 

improvements, and electrical improvements. This modernization will ultimately increase 

capacity for these areas to handle flow for the projected 20 years and refurbish a critical 

facility that is over 50 years in age. This project meets the critical infrastructure 

requirements of the SWIG grant. (Please see PER for engineering details).

Grantor:

Pass-Through Grantor 

(If applicable):

Program Description:

Total Applied For

Metro Cash Match:

Department Contact:
[...]
Figure 14-6. Overall Plan View of Existing Filter Building .................................................................... 14-5 

Figure 14-7. Existing BGT Room (Left) and BFP Room (Right) Photos ............................................... 14-5 

Figure 14-8. Exterior Filter Building Photos Showing Foul Air Ducts and Sludge Load-Out Area. .... 14-6 

Figure 14-9. Chlorination Building (L) and Security Guard Booth (R) to be demolished ................... 14-7 

 

List of Tables 
Table 1-1. PER Organizational Outline .....................................................................................................1-7 

Table 2-1. DCWRF Hourly Influent Flow Analysis (4/1/19 thru 3/31/22) ............................................2-1 

Table 3-1. Headworks Improvements Preliminary Design Criteria ........................................................3-2 

Table 3-2. Plant Recycle Flow Summary .................................................................................................3-4 

Table 4-1. Raw Sludge Peaking Factors ..................................................................................................4-3  

Table 4-2. Current Solids Mass Balance  Annual Average Conditions ................................................4-4 

Table 4-3. Start-Up Mass (2025) Mass Balance  Annual Average Conditions ...................................4-5 

Table 4-4. Design Mass Balance (2045)  Annual Average Conditions ...............................................4-5 

Table 4-5. Existing Filter Building Preliminary Design Criteria ...............................................................4-7 

Table 4-6. Existing DSSTs Parameters ................................................................................................. 4-10 

Table 4-7. New Waste Gas Burner Preliminary Design Criteria .......................................................... 4-14 

Table 4-8. Biosolids Drying Facility Preliminary Design Criteria .......................................................... 4-17 

Table 4-9. Hydrogen Sulfide Removal Design Conditions and Preliminary Sizes .............................. 4-27 

Table 5-1. Preliminary Foul Air Exhaust Rates ........................................................................................5-2 

DocuSign Envelope ID: D0848F3C-AF13-4880-8D2A-6DDEDD2C0D6FDocuSign Envelope ID: 83DC6356-BE4F-4082-A915-609CEE012602



Dry Creek WRF Expansion Preliminary Engineering Report Table of Contents

 
xii 

DCWRF Prelim Eng Report - Final 

Table 5-2. Odor System Process Control Concept ..................................................................................5-3 

Table 6-1. Plant Water Improvements Preliminary Design Criteria .......................................................6-2 

Table 6-2. HPE System Flow Demand .....................................................................................................6-3 

Table 8-1.  Material Properties.................................................................................................................8-1 

Table 8-2. Masonry Material Properties ..................................................................................................8-2 

Table 8-3. Steel Material Properties ........................................................................................................8-2 

Table 8-4. Stainless Steel Material Properties ........................................................................................8-3 

Table 8-5. Aluminum Material Properties ................................................................................................8-3 

Table 8-6. Design Material Densities.......................................................................................................8-4 

Table 8-7. Design Dead Loads .................................................................................................................8-5 

Table 8-8. Design Live Loads ...................................................................................................................8-5 

Table 8-9. Design Snow Loads .................................................................................................................8-6 

Table 8-10. Design Wind Loads ...............................................................................................................8-6 

Table 8-11. Design Seismic Loads ..........................................................................................................8-6 

Table 8-12. Geotechnical Design Criteria ................................................................................................8-6 

Table 8-13. Geotechnical Design Parameters ........................................................................................8-7 

Table 9-1. International Building Code Criteria .......................................................................................9-8 

Table 9-2. International Building Code Criteria .......................................................................................9-9 

Table 9-3. International Building Code Criteria .......................................................................................9-9 

Table 9-4. International Building Code Criteria .......................................................................................9-9 

Table 9-5. Fire-Resistance Rating Requirements For Building Elements Type II-B  Table 601 ...... 9-10 

Table 10-1. Typical Codes and Standards for HVAC Design ............................................................... 10-1 

Table 10-2. Outdoor Design Conditions ............................................................................................... 10-2 

Table 10-3. Indoor Design Conditions .................................................................................................. 10-2 

Table 10-4. Preliminary HVAC Considerations ..................................................................................... 10-6 

Table 10-5.  Water Supply Piping Naming Conventions ...................................................................... 10-8 

Table 10-6. New PW Demands ............................................................................................................. 10-8 

Table 10-7. Codes and Standards for Plumbing .................................................................................. 10-9 

Table 10-8. Typical Codes and Standards for Fire Protection........................................................... 10-10 

Table 13-1. Types and Frequency of Access ........................................................................................ 13-1 

Table 13-2. Planned Types of Access and Provisions ......................................................................... 13-1 

Table 13-3. Planned Lifting Approaches .............................................................................................. 13-2 

Table 13-4. Key Access Approaches for New and Modified Areas ..................................................... 13-3 

Table 15-1. Additional Flood Resiliency Measures by Process Area .................................................. 15-1 

DocuSign Envelope ID: D0848F3C-AF13-4880-8D2A-6DDEDD2C0D6FDocuSign Envelope ID: 83DC6356-BE4F-4082-A915-609CEE012602



Dry Creek WRF Expansion Preliminary Engineering Report Table of Contents

 
xiii 

DCWRF Prelim Eng Report - Final 

Table 16-1. Anticipated Permits............................................................................................................ 16-1 

Table 17-1. Preliminary Opinion of Probable Construction Costs ....................................................... 17-1 

 
 

DocuSign Envelope ID: D0848F3C-AF13-4880-8D2A-6DDEDD2C0D6FDocuSign Envelope ID: 83DC6356-BE4F-4082-A915-609CEE012602



Dry Creek WRF Expansion Preliminary Engineering Report Table of Contents

 
xiv 

DCWRF Prelim Eng Report - Final 

List of Abbreviations 
AACE Association for the Advancement of Cost 

Engineering  

AASHTO American Association of State Highway 
and Transportation Officials 

ACH Air Changes per Hour 

ANSI American National Standards Institute 

BC Brown and Caldwell 

BG Biogas (from Anaerobic Digesters) 

BMP Best Managements Practices  

BDF Biosolids Drying Facility 

cf Cubic Feet 

cfm cubic feet per minute 

CMU Concrete Masonry Unit  

DAFT Dissolved Air Flotation Thickener 

DCS Distributed Control System 

DSST Digested Sludge Storage Tank 

DCWRF Dry Creek Water Reclamation Facility 

EAF Exhaust Air Fan 

EL Elevation 

EQ Equalization 

EPSC Erosion Prevention and Sediment Control  

FFE Finish Floor Elevation  

FIT Flow Indicator Transmitter 

FM Force main 

ft Feet 

FRP Fiberglass Reinforced Plastic 

GBT Gravity Belt Thickener 

GFI Ground Fault Interrupting  

GPD Gallons per Day 

GPH Gallons per Hour 

GPM Gallons per Minute 

H2S hydrogen sulfide 

HDPE high-density polyethylene  

HPE High Pressure Effluent 

hp horsepower 

I&C Instrumentation and Controls  

MCC Motor Control Center 

MWS Metro Water Services 

MG Million Gallons 

MGD Million Gallons per Day 

M-T-M Main-Tie-Main 

MOPO Maintenance of Plant Operations  

NFPA Nation Fire Protection Association 

O&M Operation and Maintenance  

PER Preliminary Engineering Report 

PFD Process Flow Diagrams 

P&IDs Process and Instrumentation Diagrams  

PLC Programmable Logic Controller 

POR Preferred Operating Region (as for a pump 
per ANSI/HI 9.6.3) 

PPM parts per million 

PS Pump Station  

PVC Polyvinyl Chloride  

PW Potable Water 

RDT Rotary Drum Thickener 

SAF Supply Air Fan 

SDL Superimposed Dead Loads 

SW Spray Water 

TM Technical Memorandum 

TDEC Tennessee Department of Environment & 
Conservation 

UV  Ultraviolet 

VFD Variable Frequency Drive 

WRF Water Reclamation Facility 

WSE Water Surface Elevation 

 

 

DocuSign Envelope ID: D0848F3C-AF13-4880-8D2A-6DDEDD2C0D6FDocuSign Envelope ID: 83DC6356-BE4F-4082-A915-609CEE012602



 

 
1-1 

DCWRF Prelim Eng Report - Final 

Section 1 

Project Overview 
Metro Water Services (MWS) contracted with Brown and Caldwell (BC) to perform the design for 
improvements to the existing headworks and solids handling facilities at the Dry Creek Water 
Reclamation Facility (DCWRF).  The overall intent of these improvements is two-fold: (1) improve 
plant operations by providing influent screening and new grit removal system to remove solids more 
effectively from the incoming wastewater and (2) upgrade the solids processing systems to produce 
a marketable Class A biosolids product, similar to that currently produced at the Central WRF. This 
project will not increase the rated flow capacity of the facility. This report presents the preliminary 
engineering performed by BC for the above improvements and will serve as the basis of design for all 
subsequent design activities. 

1.1 Project Background 
The DCWRF is one of three treatment facilities owned and operated by MWS.  Located in the 
Madison area, the facility treats wastewater from northeastern Davidson County and portions of 
southern Sumner County. The DCWRF currently has a rated average daily flow capacity of 24 million 
gallons per day (MGD), a peak wet weather capacity of 63 MGD, and a residuals treatment capacity 
of approximately 25 dry tons per day. The DCWRF was originally constructed in the early 1960s and 
has undergone three major expansions with the most recent major upgrade occurring in 2009. 
Figure 1-1 provides and aerial view of the existing facility. 

 

 
Figure 1-1. Aerial View of DCWRF Area from Google Earth 

DocuSign Envelope ID: D0848F3C-AF13-4880-8D2A-6DDEDD2C0D6FDocuSign Envelope ID: 83DC6356-BE4F-4082-A915-609CEE012602



Dry Creek WRF Expansion Preliminary Engineering Report Section 1

 
1-2 

DCWRF Prelim Eng Report - Final 

Currently, preliminary treatment at the facility consists only of grit removal, utilizing an antiquated 
aerated grit system that has been problematic for operations staff and is not as effective as other 
newer technologies. Combined with a lack of influent screening, the heavy load of solids that is 
delivered to the downstream processes results in increased wear to equipment and piping and 
accumulation of grit and debris in tanks and channels. These conditions pose significant challenges 
to plant maintenance and operations staff and the potential for reduced reliability and loss of 
treatment capacity. To address these conditions, a new preliminary treatment system is needed that 
combines both effective screening and grit removal. 

Managing biosolids disposal at the facility has also become a concern in recent years. The DCWRF 
currently stabilizes residuals to USEPA 40CFR503 Class B standards, utilizing thickening and 
digestion processes along with belt filter presses for final dewatering. The processed and stabilized 
residuals are transported to a landfill for disposal. Landfill disposal, however, has come under 
increased scrutiny in recent years with significant increases in costs, making reliance on this method 
a liability for MWS. Further, MWS has moved to sludge drying at its largest facility (Central WRF) 
which produces a highly marketable, Class A product. To relieve the reliance upon landfill disposal, 
provide for more beneficial reuse of biosolids, and provide consistency of operations between 
treatment facilities, MWS elected to modify the solids treatment train at the DCWRF to include a new 
sludge drying facility. 

1.2 Previous Work 
The major improvements to be implemented under this project are based upon previous work 
performed by the BC Team, documented in two separate technical memoranda: 

The proposed headworks improvements generally follow the recommendations and design 
criteria included in Technical Memorandum (TM) No. 1  DCWWTP Headworks Improvements, 
dated November 2017 (revised December 2019). 

The proposed biosolids improvements generally follow the recommendations and design criteria 
included in TM No. 22  DCWWTP Class A Technology Evaluation, dated June 10, 2020. 

Where referenced in this report, the TMs are  ,  
respectively. The concepts presented in these TMs were subsequently updated and refined based on 
workshops conducted during the preliminary engineering phase of this project. 

1.3 Design Workshops 
A series of design workshops were held throughout the preliminary engineering phase of the project, 
and prior to the issuance of this report, to refine the recommendations from the TMs, evaluate 
design alternatives and further develop the design of the proposed improvements.  These workshops 
are listed below: 

Biosolids Design Improvements (Dryer System Focus) Workshop No. 1  January 10, 2022 

Odor Control and Preliminary High Pressure Effluent Improvements Workshop  February 24, 
2022 

Headworks, Plant Utilities (HPE and Tank Drain Systems), and Plant Electrical Improvements 
Workshop  June 14, 2022 

Biosolids Design Improvements (Sludge Thickening, Storage and Digester Gas Focus) Workshop 
No. 2  June 16, 2022 

The presentation materials are provided in Appendix A for reference. This PER presents the 
recommendations resulting from these workshop discussions. Refer to the workshop materials for 

DocuSign Envelope ID: D0848F3C-AF13-4880-8D2A-6DDEDD2C0D6FDocuSign Envelope ID: 83DC6356-BE4F-4082-A915-609CEE012602



Dry Creek WRF Expansion Preliminary Engineering Report Section 1

 
1-3 

DCWRF Prelim Eng Report - Final 

discussions of the alternatives considered for each major process area affected by the proposed 
improvements presented in this report.   

1.4 Summary of Improvements 
The following is a summary of the major improvements to be constructed under this project and 
presented in this report. The general locations for each component are highlighted on Figure 1-2. 

1.4.1 Headworks Improvements 

Headworks improvements will consist of the following elements: 

Parshall flume to increase 
flow measurement capacity.  The proposed flume will be installed in the existing flume channel. 